30616

|  Engine SM-120 |

| SPARE PARTS MANUAL |



http://www.solediesel.com/

PARTS LIST CATALOGUE

NORMS TO PLACE AN ORDER:

For fast and more efficient service, please specify the following information on spare
parts orders that must be preferably done by FAX or e-mail as specified below:

1- Engine model: As shown in identification plate
2- Engine serial number: As shown in identification plate and stamped on crankcase
3- Item description + part number + quantity required

Spare parts requests must be adressed to:

recambios@solediesel.com

Telf.: +34 93 775 44 05
Fax: +34 93 775 30 13

The components shown in the catalog have:

- Figure: Number by which they are represented in scheme
- Description: Trade name of the component

- Quantity: Total number of parts used in the assembly of the part represented (may
differ from the total minimum quantities)
Hoses, indicates the total length in meters

The diagrams shown in this catalog of spare parts, have only the purpose to identify
the piece in question, its representation is not meaningful and may differ from the
actual piece.

In case of doubt, contact Solé Diesel, or your authorized dealer.
The parts i/ or references in this catalog are subject to change without notice.

SOLE, S.A.
C-243b, Km, 2 - P.O. BOX 15
08760 Martorell (Barcelona) Spain

Download the latest version of this manual HERE


mailto:recambios@solediesel.com
http://goo.gl/maps/R2yid
http://www.solediesel.com/portals/0/ftp/despieces/MI12_EN.pdf
http://goo.gl/maps/R2yid
http://goo.gl/maps/R2yid

Contents

Engine body, SM-120
Engine Brackets & Expansion Tank
Bracket, Engine Control

Inlet System, SM-120
Exhaust Manifold

Cooling System, SM-120
Cooling System

GearBox SM-120
Kit GearBox SAE 7
GearBox Assy Cooler






Engine SM-120

D MI12_1 12
FIG. REF. Q1Y
1 13310031 1
2 52102259 1
3 53033008 1
4 13311002 1
5 13311004 1
6 14711005 1
7 14711006 1
8 14711008 6
9 13311006 2
10 54120008 8
11 57000357 8
12 14711007 2
13 13311007 1
14 13311008 1
15 52102360 1
16 52102358 1
17 53033012 2
18 52102257 4
19 53033008 4
20 13311011 1
21 15111002 1
22 14711003 1
23 13311005 2
24 13311013 1
25 13311012 1
26 13311016 2
27 13311015 1
28 52103261 4
29 52103264 4
30 13311018 1
31 13311017 1
32 52102257 2
33 53033008 2

30616

Engine Brackets & Expansion Tank

DESCR.
Filter Air Assy
Bolt DIN 933 M8-30 8.8
Washer GROWER DIN 127-8
Body,cooler [NP]
Element,water cooler
Cover,front cooler
Cover,rear cooler
Stud,cover
Stud,cover
Nut DIN 934 M8
Washer 8,2-12-1,5
O-Ring D. 97,80x5,34
Bracket,front cooler
Bracket,rear cooler
Bolt DIN 933 M12-35 8.8
Bolt DIN 933 M12-25 8.8
Washer GROWER DIN 127-12
Bolt DIN 933 M8-20 8.8
Washer GROWER DIN 127-8
Body,cooler
Cap Mouth
Cap
Plug
Assy,Fuel Return
FITTING,thermostat
Gasket,fitting
Gasket,Thermostat
Bolt DIN 912 M8-40 8.8
Bolt DIN 912 M8-55 8.8
Spacer
Bracket
Bolt DIN 933 M8-20 8.8
Washer GROWER DIN 127-8

Engine body, SM-120

=20=

"'"00.01 1;3-10

-23-  -2h- -16- -17- -1B- -19-

-26- -27- -28-  -29- -30- -31- -32- -33-

[NP] Not provided


http://www.solediesel.com/

Engine SM-120

D _MI12_1 13
FIG. REF. Q1Y
1 13317001 1
2 13317002 1
3 13317003 1
4 14719028 2
5 51051107 2
6 14719027 2
7 52520316 2
8 51030005 2
9 13319001 1
10 14719013 2
11 55307104 2
12 13319002 1
13 13319003 1
14 13319004 1
15 53033006 1
16 54120006 1
17 13319011 1
18 14719013 1
19 55307104 2
20 13319018 1
21 52102157 2
22 53033006 2
23 52102157 2
24 51030006 4
25 53033006 2
26 52120006 2

30616

Bracket, Engine Control

DESCR.
Relay,stop
Bracket,stop electrical
ROD,stop electrical
SPLIT,piece
Pin DIN-94 1,6-16
Pin
Nut DIN 934 SAE 3/16 8.8
Washer DIN 125-5
Bracket,control morse engine
Clamp,cable
Bolt DIN 86 W3/16-10
Ball JOINT, control speed
Ball JOINT, throttle
Bracket,adjustment morse engin
Washer GROWER DIN 127-6
Nut DIN 934 M6 INOX
Bracket,morse reverser HURTH
Clamp,cable
Bolt DIN 86 W3/16-10
Bracket,stop (cable)
Bolt DIN 933 M6-20 8.8
Washer GROWER DIN 127-6
Bolt DIN 933 M6-20 8.8
Washer DIN 125-6
Washer GROWER DIN 127-6
Nut DIN 934 M6 8.8

FROM

UPTO

Engine body, SM-120

W

k-

-10=-

[

=11=

-20=

1

=}2=

i

-13-

=-21=

-22-

-14-

-23~-

o

-15-

Q

—2h4=

Q
-25-

®
-16~

2

-26=


http://www.solediesel.com/

Engine SM-120 Inlet System, SM-120

D Mi12 2 4 Exhaust Manifold

FIG. REF. QTY DESCR. FROM UPTO
1 13313005 1 MANIFOId,exhaust
2 12113092 4 Plug
3 13313002 1 Cover,manifold exhaust e
4 13313003 2 Gasket,cover
5 52102310 4 Bolt DIN 933 M10-35 8.8
6 13313010 1 MANIFOId,exhaust
7 12113092 3 Plug "
8 13313012 4  Stud '
9 52120010 4 Nut DIN 934 M10 8.8 =5" -
10 53033010 4 Washer GROWER DIN 127-10
11 13313013 12 Stud
12 54120008 12 Nut DIN 934 M8
13 53033008 12 Washer GROWER DIN 127-8
14 51030008 12 Washer DIN 125-8
15 13313015 1 WET,bend
16 13313016 1 Gasket,wet bend
17 52102309 4 Bolt DIN 933 M10-30 8.8
18 53033010 4  Washer GROWER DIN 127-10
19 13311025 1 Pipe
20 13321026 2 Gasket

-16- -17-  -18- -19-

-20-

30616 0


http://www.solediesel.com/

Engine SM-120 Cooling System, SM-120

D MI12 3 2 Cooling System

FIG. REF. Q1Y DESCR. FROM UPTO
1 52102306 2 Bolt DIN 933 M10-15 8.8
2 13311021 1 Pipe,water pump
3 13211057 4  Rubber
4 13311022 1 Pipe,cooler
5 13211053 1 Bracket Clamp
6 60180007 1 Outlet Coupling
7 54082025 8 Clamp DIN 3017 25-40/12 W4
8 14711021 1 HoseN°1
9 14711022 3 Hose N°2
10 14711026 1 Hose N°3
11 13311027 1 Pipe,rubber 32-42-175
12 13311026 1 Pipe,cooler water
13 15211026 2 Elbow,rubber
14 13311032 1 Pipe
15 13311033 1 Pipe,cooler water
16 13311034 1 Hose,nlet Cooleroil T e 2 '25' '27' '23'
17 13311019 1 Hose,exhaust cooler oil
18 13311035 1 Pipe,cooler oil
19 13311036 1 Bracket,pipe -26-
20 52102257 1 Bolt DIN 933 M8-20 8.8
21 52120008 1 NutDIN 934 M8 8.8
22 53033008 1 Washer GROWER DIN 127-8 r 1 e 0O
23 51030008 1 Washer DIN 125-8 -17- -19-  -20- -21--22--23-
24 13311020 1 Hose
25 54082032 14 Clamp DIN 3017 32-50/12 W4
26 13311037 1 Pipe,rubber 38-50-500
28 54081012 2 Clamp DIN 3017 12-22/9 W4
29 52101316 1 Bolt DIN 931 M10-65 8.8 -15- -18-
30 53033010 1 Washer GROWER DIN 127-10
31 51030010 5 Washer DIN 125-10

30616 0


http://www.solediesel.com/

Engine SM-120

D MI12 7 1
FIG. REF.
1 13310025
2 52102309
3 52102312
4 53033010
5 13310006
6 52301361
7 52301361
8 14910010
9 52102258
10 13310009
11 52520716
12 13310020
13 13310021
14 52102359
15 53033012
16 51030012
17 13310010
18 13310011
19 13310012
20 13310013
21 13310014
22 13310015
23 13310016
24 13310017
25 52102156
26 57000353

30616

QTY

1
10
2
12

P OO, O 01 -

=
o

AR NNRRPRRRRRERRREN

Kit GearBox SAE 7

DESCR.
Bell,housing mounting reverser
Bolt DIN 933 M10-30 8.8
Bolt DIN 933 M10-45 8.8
Washer GROWER DIN 127-10
Spacer,Damper plate
Bolt DIN 931 W1/2-40 8.8
Bolt DIN 931 W1/2-40 8.8
Flexible Coupling Type A D. 300
Bolt DIN 933 M8-25 8.8
Stud
Nut DIN 934 SAE 7/16 8.8
Bracket,front engine
Bracket,carrying front
Bolt DIN 933 M12-30 8.8
Washer GROWER DIN 127-12
Washer DIN 125-12
Cover,water pump
DriveR Plate,water pump
CROSSHead
Gasket,water pump
Bolt
Pin,centrum
Pin
DETENT
Bolt DIN 933 M6-16 8.8
Washer 6,2-11-1,5

GearBox SM-120

FROM UPTO

B 110101!.

~2--3--4--6--7--9=-=-10--11-

-5- -12 -



http://www.solediesel.com/

Engine SM-120 GearBox SM-120

D MI12 7 2 GearBox Assy Cooler
FIG. REF. Q1Y DESCR. FROM UPTO
1 13312002 1 Pipe,rubber 370 MM
2 13312003 1 Pipe,rubber 370 MM
3 13312004 3 Coupling,screw
4 13312005 1 Bolt,oil pressure
5 56000073 8 Washer 16-23-1,5
6 57000362 1 Washer 10,3-14,8-1,5
7 12114092 1 Plug
8 13312055 1 Cooler,oil reverser Assy
9 13312056 2 Pipe,cooler
10 12814051 4 Screw,eye
11 57000369 8 Washer 14,2-20-1,5
12 13312058 1 Bracket,cooler
13 51083060 2 Clamp "P" 59-63
14 13312070 1 Pipe
15 13312071 1 Hose BREATHER
16 54081020 4 Clamp DIN 3017 20-32/9 W4
17 58088285 1 Clamp
18 19010032 2 Tube,cooler to filter
19 14714001 1 Pump,oil Suction
20 13314001 1 Bracket,pump oil suction e 11 e s e o6 el 6
21 13314002 1 Pipe,oil suction
22 14714004 2 Bolt,Coupling pipe
23 13314003 1 Coupling,pipe
24 56000068 4 Washer 13,5-20-1,5

-21-

30616 0


http://www.solediesel.com/

	1_Portada_EN
	1_Contraportada_EN
	1_Indice_EN
	1_D_MI12_1_12_EN_3
	1_D_MI12_1_13_EN_4
	1_D_MI12_2_4_EN_5
	1_D_MI12_3_2_EN_6
	1_D_MI12_7_1_EN_7
	1_D_MI12_7_2_EN_8

